



CERTIFICATE OF TEST

Reference No. 525153273260

We hereby declare that
the articles

**(A)Aramid IIIA (Aramid IIIA Woven fabric) Meta-aramid/ Para- aramid/ Antistatic fiber
93%/5%/2% in Royal blue**

Style No.: DP-A4-RB-180W

Submitted by

Name: **WUXI DEEP-PROTECTION TEXTILE**

Address: **SECOND FLOOR,BUILDING 1,NO.36,YANJIN ROAD,HUISHAN DISTRICT,
WUXI,JIANGSU.**

Complies with the requirements of the standards

**NFPA 2112-2023 Flame-Resistant Clothing for Protection of Industrial Personnel Against Short-Duration
Thermal Exposures from Fire. Test methods and requirements**

Section 7.1.1 Heat Transfer Performance (HTP) Test

Section 7.1.2 Flame Resistance

Section 7.1.3 & 7.1.4 Heat and Thermal Shrinkage Resistance

ISSUED ON

July 29, 2025

Issue 1

The full details of the tests and the results are given in test report
No.: SL52515324860001TX Date: July 25, 2025

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

Sara Gan

